
SA008E
Assisted Chin Up/Dip





—3—



—4—



Parts List

1.1 Weight Stack Frame 1 14 connecting frame 1

1.4 guide  rod 2 15 left handle frame 1

1.7 set screwφ29×φ8.5×12 2 16 Right handle frame 1

1.9 weight stack 1

1.10 Selector Pin W/Coil 1 22 Back Pad 1

1.11 rylcn sleeveφ63.5×φ19×25.4 2 23 leg Pad 1

1.12 1 25 Cable Assembly 1

1.13 1 26 Elbow Pad 2

1.14 1

1.18 Elastic Cylindrical Pin 1 39 Hex Head BoltM10×130 2

1.21 Hexagon socket head boltsM8×25 2 40 Hex Head BoltM10×125 6

1.22 20 41 Hex Head BoltM10×90 2

1.23 Nylon lock Nut M10 5

1.24 Flat Washerφ20×φ11×2 7 43 Hex Head BoltM10×75 12

1.25 Flat Washerφ10×φ5.3×1 4 44 Hex Head BoltM10×70 1

1.26 Flat Washer φ9Xφ16X1.6

I t e m  N o . Description Qty Description QtyItem No.

2 45 Hex Head BoltM10×30 9

1.27 Spring  Washer φ8 2 46 Hex Head BoltM10×25 2

1.29 rylcn sleeveφ18.5×φ15×7 2 47 Hex Head BoltM10×20( 2

2 fixed frame 1 48 Spring  Washerφ10 6

3 connecting frame 1 49 Flat Washerφ20×φ11×2 58

4 vertical frame 1 50 Nylon lock NuM10 29

7 Combination of swinging parts Assy 1 53 Flat Washerφ13×φ44×2 10

11 left vertical frame 1 57 Hexagon socket head boltsM8×15 2

12 Right  vertical frame 1 59 Nylon lock Nut M12 2

13 cushion frame 1

19 shafe 5

38 Hexagon socket head boltsM10×50 2

42 Hex Head BoltM12×150 2

Front Shroud Assy

Rear Shroud Assy

Top Shroud

Cross recessed countersunk head screwM5×15

5



Exploded View

1.14

1.9

—6—

解贞旭
Circle

解贞旭
Circle

解贞旭
Line

解贞旭
Circle



Exploded View

—7—



48
45

49

25

41

49
49

50

—8—

解贞旭
Circle

解贞旭
Circle



—9—



—10—



STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

49

43

43

40

49

49

49

49

49

50

50

50

Item No. Description Qty

40 Hex Head  BoltM10*130

43 Hex Head  BoltM10X75

49 Spring Washerφ20×φ11×2

50 Nylon lock Nut M10

4

12

32

16

—11—



STEP 2

Note：Hand Tighten Bolts and Nylon Lock Nuts.

49

40

39

41

42

46 45

49

49

49

49

49

49

49

49

50

50
50

48

48

48

Item. 
Ho.

Desczipt ion Qty

39 Hex Head Bolt M10X130 2

40 Hez Head Bolt M1OX125 2

41 Hes Head Bolt M10X90 2

43 Hex Head Bolt M10X75 2

43 Hex Head Bolt M10X25 2

Hex Head Bolt M10X30 2

50 Flat Washer φ11*φ20*2 4

49 Spring Washerφ20×φ11×2

50 Nylon lock Nut M10

45

16

6

—12—



STEP  3

Note：Hand Tighten Bolts and Nyl on Lock Nuts.

59

53

19

42

53 Item 
No.

Description Qty

1.1 Weight Stack Frame 1

1.11 rylcn sleeve 2

1.21 2

1.26 Flat Washer φ9Xφ16X1.6 2

1.27 Spring  Washer 8 2

1.4 guide  rod 2

1.7 set screwφ29×φ8.5×12 2

5 canecting franp 1

6 canecting franp 1

7 cushicn fniiE 1

19 shaft 2

53 Flat Washer φ13×φ44×2 4

42 Hex Head Bolt M12X150 2

59 Hylcn lock Nut M12 2

Hexagon socket head bolts M8X15

φ

Weight Plate 15PCS

Elevated Rack

80KG 



STEP 4

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item 
No.

Description Qty

1 Weight Stack Frame 1

1.22 4

21 1

22 1

23 Back Pad 1

22 leg Pad 1

26 Elbow Pad 2

39 1

44 Hex Head  BoltM10X70 1

45 Hex Head  BoltM10X30 7

49 8

Cross recessed counter

sunk head screwM5× 15

1.25 f 10×f 5.3×1 4

Front Shroud Assy

Rear Shroud Assy

Top Shroud

Flat Washer φ11*φ20*2

—14—



Guide Rod

pulley sleeve

set screw

5

6 HDPE 1

9

1.20 3

1.27

1.29

1.30

Weight stack frame assy

Rubber Plug

—15—



vertical frame assy

Item  No . Description Qty Description QtyItem  No .

3

1

3

6

3

end  cap

ring

Socket
 

Set
 

Screw
 

M5*3

High  Front  Shroud

  

exagon

 
socket

 
countersunk

 
flat

 
cap

 head

 

screM 6*16

11 left vertical frame 1

11

left handle frame 115

Hex Head BoltM10×75 2

Flat Washer φ11×φ30×2 4

Nylon lock Nut M10 handle grip 2 2

58

58

58

43

20

20

58

49
43

49

50

52

20

21

52 

21

52

34

34

35

52

50

49

35

34

21

20

—16—



vertical frame assy

  Qty D escr ip t io n Qty

 1 Plug 1

1 Hex Head   6

4 Hex Head   2

 2 12

Hex Head  Bolt M10*130 2 2

Flat Washer φ11*φ20*2

Nylon lock Nut M10

Ite m N o .

24

33

30

31

39

D escr ip t io n

Foot Plate

Elbow Pad

Plug

Foot Plate

30

75Bolt M10*

7BolM10* 130

30

24

31

39

45

45

43

43

49

49

Ite m N o .

30

43

39

49

50

3349
50

24

—17—

解贞旭
Circle

解贞旭
Line



Dual Pulley Frame ASSY

Item No. Item No.Description Qty Description Qty

guard cover 4 Hex Head  Bolt M10*50 2

4.5" Pulley 2 Nylon lock Nut M10 2

29

50

28

2838

38

5038

28

—18—

解贞旭
Circle

解贞旭
Circle

解贞旭
Circle

解贞旭
Circle



Combination of swinging parts

Item  No. Description Qty Description QtyItem  No .

7 cushion  frame 1 36 Elastic  Cylindrical  Pin 1

8 rotating  frame 1 54 nylon  sleeve 2

9 adjusting  frame 1 55 rubber  cushion 1

4 vertical  frame 1 85 gas  cylinder  20Kg 1

5 connecting  frame 1 47 10

6 connecting
 
frame 1 Hex

 
Head

  
BoltM12*150

10 cushion
 
plate 1 Flat

 
Washer

 
φ13*φ44*2 10

19 shaft 5 18 2

25 rubber
 
cushion 1 59 Nylon

 
lock

 
Nut

 
M12 5

32 Plug
 
φ50 1

Deep
 

groove
 

ball
 

bearings
 

60052Z

Socket
 

Head
 

Cap
 

Screw
 

M8*15

42

53

5

53
53

42

—19—



Cable a lignment

25

When installing the steel cable, the customer needs to avoid 
passing above the baffle and under the baffle as shown in the 
picture to avoid breakage. Bollards.

NOTE:

解贞旭
Circle

解贞旭
Line



—21—



—22—



—23—




